

**TEST REPORT ON TENSILE STRENGTH & ELONGATION**

Client	Bautech Chemical Industries L.L.C P.O.Box : 23054 Ajman, UAE.		
Sample Description	BAUFLEX CW	Lab Report No.	WLRP20-2039/1
Source	Bautech Chemical Industries L.L.C	Sample No.	WSP20-2039/1
Client's Ref.	BAUFLEX CW (Applied Sample)	Date Received	20/07/2020
Curing and test condition	Temperature: 23°C Relative Humidity: 50%	Casting Date	13/07/2020
Sampling Method	ASTM D412-16	Curing Time	7 days
Test Method	ASTM D412-16	Date Tested	20/07/2020
Specimen Type	Test Method A – Die C	Date Reported	23/07/2020
Rate of Speed	500 mm/minute	Tested By	SI

Test Results

Specimen Number	Width (mm)	Thickness (mm)	Maximum Force (N)	Tensile Strength (N/mm ²)	Elongation (%)
1	6.0	1.47	8.83	1.00	60.6
2	6.0	1.43	10.40	1.21	71.1
3	6.0	1.36	9.84	1.21	108
4	6.0	1.54	10.70	1.16	102
Average				1.15	85.4

Remarks: Sample prepared by client.

Signed for and on behalf of Wimpey Laboratories

S. Sarath Kumar
Senior Technician

Test results relate only to the samples tested

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

